0306-901

SDX EPO/N—< 3>+ v FSDX EP conversion set

WA FESDXE BEMLT 58—+ >y T, (SWM - HPMITi 55t
B OFEREIHICLELMHICET AT OAEZ>TEN T3,

Il This product is a parts set that makes the SDX power operated. (Supports both SWM and HPM)
Il This instruction manual only covers the places that concern the necessary assembly for power operation.

BEekE Bl5E

SDX HPM/SWM/50 INYF =1 1)F LR =\ 7 — 4 Cell 4000mAHLL

Shuttle SCEADU Evolution HPM/SWM/50 20CPL L3ESEX2/ ¥ (14.8VX2)
BRI 2 (IB50mm. % &57mm, ££160mm)

ESC(7 7)) F 7 27R)~—8 cellxt G 75 AL L 3%

A 7 & Caution

Items sold separately
Battery: Lithium polymer battery 4 Cell 4000mAH or higher
20C or higher recommended X 2 packs (14.8V X 2)

Applicable models
SDX HPM/SWM/50
Shuttle SCEADU Evolution HPM/SWM/50

Mountable size (Width 50 mm, height 57 mm,
length 160 mm)
ESC (amp): Supports lithium polymer 8 cell,
75 A or higher recommended

1. L2568 % HIIC

EEEFROBMSL ZITVET,
OHPMESWMTIENETERNET,
ZThZhOBAZSEL T LS,

= oy ; v X EF I— FNo. W% AE | Bkl (F9)
BEMEICHEL. EEE?J%%’\?&?%'{?J‘ jc_i% <% )_i ERS Xn*f ENELUF Code N2 M ame Qty | Price (Yen)
—MOF—RASSYEF T a o ATH]T B EEHBELET, S RELTn
WS T 3L EEDRESEICLTLEEY, 0412-169 | Sp main gear 87T 1 3500
Using an electric motor increases the load on the drive system. R SD A A > FV8OT

0412-291 | S main gear 89T 1 4,300
We recommend replacing the main gear and auto-rotation case SDX.GF — T 07 —=
assembly with the optional parts listed in the table on the right. 0412-335 | SDX G auto-rotation case ! 3,500

SDX-G /x4 NV Z F— FH 7 5 v F ASSY
0412-336 SDX-G high torque auto-rotation Zluich assembly 1 22,000

1. Before assembly

Disassemble the places that will be changed.
@The process may slightly vary for HPM and SWM.
Refer to each set of instructions.

I VEOMAL - Y—KROESL
Engine and servo removal

SWM

s arFa—TENLET,
7T —EANLE T,

TV rERALET,

R o EBLE T,
PRI A EAL T,

AWy MU —FKRENL T,
=R s =R L E T R L TR

+ Remove the silicon tubing.

- Remove the muffler.

* Remove the engine.

- Remove the fuel tank.

* Remove the rubber cushion.

- Remove the throttle servo.

* Remove the needle control servo. (When equipped with it)

© M4X4SS

M3X35CS (50T~ ¥ >~ D)

Ay ==y T) T
Starter coupling
75 v Fifil
M3x12cs  Clutch shaft
C ¢3X¢5X4.5F

@j BT 2

M3X12CS

~

C ¢3Xp5X4.5F

3020 5 ALYV V[
FYT T v FVOT)
b FEHET .

Clutch bell with gear (9T)
for 30 class engine can also
be used.

4 G (.
X5y %NJL(W@
Clutch bell with gear (10T)

507 9 ALY U
for 50 class engine

BIRIAED 7 5 v F L
L ET,

Use the clutch bell that is
attached to the main unit.

If using a 50 class engine E

Rubber cushion

M2.6X16TS (H4:1)
M2.6X16TS (with washer)

A

\ © N~ i il
V A it
- \\\'\ o

/s

<77 —
Muffler

ATy PV =R
Throttle servo

M2.6X16TS (JE4:1)
M2.6X16TS (with washer)

——FKyari—=RK
Needle control servo

>

1




’ I EBOBSL - H—FROESL
Engine and servo removal

) arFa—TENLET,

X7 T—ENLET,

IV VENLET,

SRty o RSN E TS

PRI AEAL E T,

ATy MV —=RESNLET,

Rt = I e i/A N D=
FEHL TV 25E

- Remove the silicon tubing.

+ Remove the muffler.

- Remove the engine.

- Remove the fuel tank.

+ Remove the rubber cushion.

+ Remove the throttle servo.

+ Remove the needle control servo.

M3X35CS (50% > ¥ ¥ D)
If using a 50 class engine

viyaryFa—7

(When equipped with it)
Q
* §¢’@‘ WH s > 7
X AN AP A Fuel tank
) N LA |‘/\\\\ =7 (hit
o N N 7 S2 (
AR T//‘?%a”',
i ) <2 s
Starter coupling S i ‘ ’
= 0 0P (o
7 F o F i ),1{»\,\»,4
Clutch shaft 4 “
C ¢3Xp5X4.5F e

il
= \ﬂ]/

haaaas EII'I'I!IJJ!II'I"‘""'\&
=0

M3X12CS %

S

@j Bt = 2
Rubber cushion

(&

/(G )y\:ﬂb
(A |||||||||ﬁ|||||||lll,1‘,}‘,.%ﬂ“‘ C
NS

3
=<
(5]
>
o
O
w2

=)

N ©
5075 ALY UM
FYH 7 F v F10T)
Clutch bell with gear (10T)
for 50 class engine

WRICHED 7 7 v F )L
HHLET,

Use the clutch bell that is
attached to the main unit.

307 ALYV UM
XX 7 T v F 0 (9T)
bR T,
Clutch bell with gear (9T)
for 30 class engine can also
be used.

AWy Mt —R
Throttle servo

M2.6X16TS (HE4:A9)
M2.6X16TS (with washer)




o A4y FOESL SWM

Switch removal

AL TFEAL T T L= B LET,
ALy FTL—bERAALET,

- Remove the switch from the switch plate.

- Remove the switch plate.

K74 <72 FL=18
Body mount L=18

M3XI2TS

2L v FTL—} ES "V“n M3X12CS
Switch plate \ /
” AA T
Switch
& by FW ¢3Xe8X0.5T
AL FRIEDOAY Z%ﬂﬂé
Screws included with the switch
M3X8CS
2 ALy F - XAHhY72 NOESL HPM
Switch and mechanical mount removal
AL YF AL v FT L= ERILET,
CAART Y NEALET,
- Remove the switch and the switch plate.
- Remove the mechanical mount.
M3X12TS
AH=T
1.4 7T Mechanical mount
Switch

ALy FTL—}
G Switch plate

E A4y FAEO A
Screws included with the switch




2. ¥HT iR

Assembly

E— 42 —8OMEIL
Motor assembly

FW 02.6X07.5X0.5T

KA b
Point

E-2—DUAEBERED/-H. M3X8CS%E
RIEDHICLTHZEZET,
Temporarily set the M3X8CS screws to
hold itin place in order to adjust the
position of the motor.

:,;;Q:
e N\ a4 fh )~ A Sy ||||| 500 ALYY Y RFEXNA T F )V
@ w %2%%@%77 g e (10T)E7213307 T ATV HIE YA
LIS, - 55F ~OUO I -,
MBXECS wooverrveereeessssessesrerne 4 Use the clutch bell that is u Clutch bell with gear (10T) for 50 class
attached to the main unit. engine or clutch bell with gear (9T) for
@ E}mmmm 30 class engine can also be used.
MBXTOCS eeveenvevemeeneeneereenns 2
@ ﬂ A & caution
CEROITAOTX VI 5 v F
FW 05X07X0AT wvovvvevvenncnens 2 NIV(0412-117118)DE = A > ¥
YHERELBERL T35
LD v% B, A CXVHIBHBT BBAD
. HYVETOTHSAE LTLE
OV 3 27'SS050 verererrrerernnen: 1 FW 05Xo07X0.4T @l,)\ %, 2o £l & <
O-ring SS050 e
1(')) 0') > 7'SS050 If the pinion gear of the 9T/10T
| O-ring SS050 clutch bell with gear (0412-117/
- 118) is deformed or worn down
FW 02.6X07.5X0.5T wvvvreeenne 4 due to abrasion, please replace
\_ J itwithanewone,oritmight
damage the main gear.
A 7E & Caution
— fr—
E—42—55 OEEFETVBFAICEE = B e
- . — D- 9T a—
LTE—S—%E—4—79> MNCRITH Y= SD-GTT T
TLFEELY, =
Be careful and note the direction of the O3
cablesthatcomeoffthemotor,and
attach the motor to the motor mount.
-2 —DEHREAMA
Direction of the \J?Q
motor cables

SDX-EP7 7 ¥ L AE— % —740KV
SDX-EP brushless motor 740KV

SDX-EPE—%—<7 b
SDX-EP motor mount

M3X8CS ()
(Temporarily set)




T— 2 —EBDHY

g Motor installation FyLE
Gear ratio
XV | X12F%Y | FYR/IT 9 FANL
Ve ~ A s & Caution Gear ratio | Main gear | Clutch bell with gear
@ [%mmm M4X4SSEDH v kc& b DA v b 18.7 87 101
MBXSECS  covevermreeerereernraneen 2 . Lol EMHMTIT D-cut 1:9.67 oT
&L, M4X4SS
@ w Align the M4X4SS screw
M3X12CS ... with the D-cut indentation
EH and completely fasten.

717 —3X5X4.5F e 4 /
Collar 3X5X4.5F Starter coupling
@ | ‘ ‘ | 75 Tl
Clutch shaft
AR IN—M3X60 eveee 1
Cross member M3X60 B
M3X12CS 717 —3X5X4.5F
<::> ﬂ Collar 3X5X4.5F
FW ¢2.6X@7.5X0.5T eveeneeneeee 2
- J
™~ z"\ /
M3X8CS N "
FW ¢2.6X37.5X0.5T

KA b
Point

Iy FNIVICETDHEZH
B, PORAL—RICEET
3&£51C. E—4—DLETH
BEHEHEL T XL,

Adjust the upper and lower
positions of the motor so
that the clutch bell rotates
smoothly with no looseness.

KLU b
Point

XVYDFAPBIEEBEBHDOE LD/ D, BFAA TV AN
XY, AV E—FVIIIVALZATL—EBH LTS,

In order to prevent gears from slipping and improve
lubrication, always spray the main gear, second gear and
counter gear with silicone spray.

At >
Tightened
completely

M3X8CS K U"M3X12CSIEE — ¥ — O iE & Fi#k 1k
Lol T T 7280,

Securely tighten screws M3X8CS and M3X12CS after
adjusting the position of the motor.

A= =TT T

>
S f, | 72 il
SN
[ b -sr’\ \
=" == Z) ‘ f/
_____ <] ’ =

AN\

7 A A IN—M3X60
Cross member M3X60

7

/.
I]ﬂmn 2
i\

M3X12CS

M3X8CS
FW ¢2.6X¢7.5X0.5T

A i & Caution
E—2—v7 2 FOBYFT B
AEISEEL T WL,
Becarefulandnotethe
direction when installing
the motor mount.

BEAm

l Nose
— J 1




3 Ny FU=372 B (72 ) ORI

Battery mount (front) assembly

MBXECS -ervereeererienceirersaneesnes 6
BT AM26XE ovvvveeronoe 6

Countersunk screw M2.6X6

©) [ =]

JUAAYIN=MBX56 M2.67X4 - 3
Cross member M3X56 with M2.6 holes

SDX-EP/Nv 7 1) =< ¥ p YUY

EX-EP) YNy 7Y —=7L—}
EX-EP rear battery plate \ ’ /-/4

SDX-EP battery mount rear

7T AR Y I8=M3X56 M2.67X1
Cross member M3X56 with M2.6 holes

7 ¥ AM2.6X6
Countersunk screw M2.6X6

SDX-EP/Nv 7 1) =< ¥ p Y
SDX-EP battery mount rear

M3X8CS




Ny FY—22 b (782~ ORI
Battery mount (front) installation

é N
© Emmmmm M3 AT
M3 nylon nut thin type
MBXI2CS eeeveeveeveneeneeneeneeneens 2
7T —3X6XS.S worvrrrrvrerris 2
Collar 3X6X5.5
717 —3X6X5.5
@ @Hﬂmﬂﬁﬂﬂ Collar 3X6X5.5
M3X8HE S ¥ A b o 4
M3X8 button bolt
‘© ! @ M3X12CS
M3F AT F P ER 4
\M3 nylon nut thin type )

SDX-EPR7 1 —~ w7 ~ FL=10
SDX-EP body mount L=10

Y/ AV/AN

3F ATy bR
3 nylon nut thin type

£=

M3X8KR % ¥Rk
M3XS8 button bolt

A 7 = Caution

Shuttle SCEADU Evolution HPM/
SWM®D 7 L — LDGEE IFEfF R
HUEEADTERALEE A,

They are not used for the Shuttle
SCEADU Evolution HPM/SWM
frames, as there are no mounting
holes for them.

Ny F)—272 b (782 ) ORIT
Battery mount (front) installation

(© Bm

© []

717 —3X6X8.75
Collar 3X6X8.75

©  (pmm

M3X8:K% R b
M3X8 button bolt

©

M3 AT bRl

o

M3XOCS  woeeeeenens

M3 nylon nut thin type Y,

/I~
M3F AT A <
M3 nylon nut thin type

717 —3X6X8.75
Collar 3X6X8.75

M3X18CS

SDX-EP-R 71 —< » FL=10
SDX-EP body mount L=10

M3X6CS

SDX-EPR7 1 —~ w7~ FL=10

SDX-EP body mount L=10

3FAargy bl
3 nylon nut thin type

M3X8K % » K |k
M3X8 button bolt

A i & Caution

Shuttle SCEADU Evolution HPM/
SWM®D 7 L — LADGE BT R A
HUEEADTHERALEZE A,

They are not used for the Shuttle
SCEADUEvolutionHPM/SWM
frames, as there are no mounting

holes for them.




Before performing the rear battery mountinstallation,remove the

M3X16CS and M3 nylon nuts that are attached to the tail boom brace.

T—IVT—ATL—A%

-~

Ny F)—272 b8 (V) ORfF

Battery mount (rear) installation

BT LT AM3X16CSEM3F 1 a >+ bEALET,

Ny T) ==y MUY ERST SR

M3X16R% ¥ Rk
M3X16 button bolt

SDX-EPNv 7V =X 2 MY
SDX-EP battery mount rear
M3F A1y bR

M3 nylon nut thin type

M3F A iy b
M3X16CS
FW ¢2.6X¢7.5X0.5T

S
)
S
"(
L
/ @/ M3 nylon nut
| B

SDX-EP/Ny 7V =<7 Y M)V HT—

SDX-EP battery mount rear collat

N\ Y \= <~ ,@

W 2

R R 4 % 8

\ X \” < AN m

A s -

.\'b. hya %2

Q) & © O

//f//ﬂ,@,,@ T 4 X R

S =\ 15

PRSI\ ==
ERten)

e ,,

2 ‘
@lﬂ"ﬁ.ﬂ» 4 f/d)c//

S\ \
v) / PR \
A \
u\d »fdu\a \ /,/\‘ \
NS ‘ NERS \
A<\ , N \ &
W) SONENEN Y / ‘.,///v\ oS O
A A NA > == rﬂU IO&@O IS
> AN 2N NS = ) Y ay
A ) ¢ A\ \Y 7 —\ A
\ ,, /f.,. /‘(\
4 I a < I 2r/, ) —
: ; : : =
1 8 )
H : H : By S
: : F) 51 S
-~ : -9 = ]
L0 @ e |
= = A St ~ 9
w, 9 .Tam m = .Wm
N N g n .WH =
nE g =5 DL EZ
w 3 4 8 > = N8
% D ©© e Hs <y
O o — = [SUNE e o m
% o s & oo
e} I IOHCERO
== == L Y~ == 4%

-
S




Ay F. ZEWOBRT

6

SWM

itk

Switch and receiver installation

ALy FIE, WHT—7XEI Ty 77 =T ETNy 7)) =%
¥ P ORI L £ 5

Affix the switch to the side of the battery mount with double sided adhesive
tape or Velcro fasteners, etc.

T >~ =R
Q"ﬁl |

i

NOA P
\ ‘1!I1|| ) “\:n:"\ \
'?)\\ \ lj |ﬂ¥iﬂﬂﬂﬁlﬁﬂﬂfl/7

N _\I,’
SN =

ALy F
Switch

Receiver

ARYY
Sponge

SERIN Y 7 —
Receiver battery

W7 —7XE~x Ty 77 —=7%E
Double side adhesive tape or Velcro etc.

Ay F. ZEROBRT

HPM

RIS 7 1) —

Switch and receiver installation

S | V)
TR ¢ O

i
e
g NGO

iy
N s\?(’é’%’

DN
sl

W7 —7XE~ Ty 77 —=T% &

Double side adhesive tape or Velcro etc.
2
AA T
Switch
A 3z & caution §

|£ g d

Receiver battery

S

Receiver

AR
Sponge

cT—T7EMYMTZEIIC. BEASAOFhEEETHMHER -
TLEEL,
CREBELEN YT —RERHTIHEAE. AR TICAHA
H, N RETULLDPY EBEELTL &L,

c ALy F. BERELENYTFU—RFDEICEU TESBEELSA
BLTLERL,

+ Before adhering double sided tape to any mounting surface, clean
the area thoroughly with alcohol or similar cleaning solution.

- Be sure to wrap all radio gear in protective material and firmly
secure to mechanics. Hirobo’s optional protective material with
securing strap is highly recommended.

+ Adjustthe position of the switch, receiverand battery as
necessary.




ESC (7>7) &Ny T U—DEHEICOVT
ESC (amp) and battery connection

ESC (7> 7) KUy 7)) — 3T It 7 § &% LHMAT LT 5
TROMEZZITHM L TS0,

After soldering the T-type connector, etc., for the ESC (amp) and battery, (Example)
connect the cables referring to the diagram below.

(B1)

a4 ¥ OMEEH e oo T a7 ¥ off

T — a2 — gk

Connect to the mciW

)
4

HEBEOLEd,

We recommend using a T-type connector to prevent
MEDONFFEY (AR) 2N FT L. IWE accidentally performing a reverse connection with
Fa—TEPREET, the connector.
Solder the banana connector attachment (female socket), N
and cover it with an elastic tube. Priu %74

Ny S -type connector
Solder F A A A
Male Female
[ ] < ::E —
71w bk
Cut off |
( ° Az Warning
BOHFBVERECLEDIC. Ny TU—¢&
) ESC (P>7) 8751 hTBERICESRL.

E— M A YRTA s TSR, Aol | | 27T MERDOLELEBIART 2EHL
SEA 5 =T FT. REHIAERIED | [ TCEEW
NAHEIITEEFEL TR, Inordertoavoidpotentialaccidents,
Once you have contracted the tube with a heat gun or connectthe ESC (amp) and battery right
lighter, cut off the remaining portion with a cutter. before performing a flight, and once the
Be careful and make sure the metal portion is covered flight is finished, immediately disconnect
completely. the connector.

ESC (7 7) (%58)
ESC (amp) (sold separately)

S

Reference example

24

Reference example

A & & Caution

VI ARy =Ny 7 ) — (B5E)

ESC (7>7) &UNyFU—d, ZhZThOERHAEE
BEL. EL(REICHHEVCLEEL,

Refer to the instruction manuals for the ESC (amp) and
battery, and make sure you are using it properly and safely.

Lithium polymer battery (sold separately)

ESC (7>7) . Ny TU—DHRY (X
Ny F) = i) F T AR =Ny 7 1) — 4 Cell 4000mAHLLE 20CELEHESE X278y &7 (14.8V X 2)
BRAREY A X (JHSOmm. & E57mm. £ E160mm)

ESC (7> 7) 1 UF 7 LK) ¥ —8cellbfIG75ALL RHESE

Recommended sizes for the ESC (amp) and battery

Battery: Lithium polymer battery 4 Cell 4000mAH or higher 20C or higher recommended X 2 packs (14.8V X 2)
Mountable size (Width 50 mm, height 57 mm, length 160 mm)

ESC (amp): Supports lithium polymer 8 cell, 75 A or higher recommended

10




8 ESC (7>7)

cE—F—RANYTU—ORM
ESC (amp) and motor battery installation

TEOMIZESC (7> 7) . =% =Ny 57 —OHAHITT O
T, LEE TR E O AIE T %47 - TL 72 &0,

An installation example is explained below for the ESC (amp) and the motor
battery. Adjust the position of the ESC (amp) and battery as necessary.

UF T AHY =Ny T ) —

ESC (7> 7) Lithium polymer battery
ESC (amp)
—1~ = Hlied Hﬁ 111
— — |
e} O
A==/ IEN —
[e] O z
B ®) z O
O
O
Band etc.
=Je
\ = AL
o
JF I AR)T—INy F71) — o Band etc.
Lithium polymer battery / / / 7
D J
"———1- 7

A ¥ & Caution

NyFU—  ESC (7>7) BT vy F5F—T. NOF&ETL
SHYBEELTL &L,

Secure the battery and ESC (amp) well with Velcro fasteners
and bands, etc.

KA b
Point

ESC (7>7) RU/Ny T U —[3BIFF 7-IRET BEFEDEON
FUADHS>TWBNPHEREL. HoTVEWVGFEIERULEE
BELTELZEDETESL,

Once the ESC (amp) attached with battery is installed, check
that the main unit is centered and balanced, if not, readjust
the installation position so it is centered and balanced.

KA b
Point

E—4F2—PE->TVBDICO—F—Ay FPES BWEEIEE
— 24— H¥EELTVWET, E—4—&EESC (7>7) &2k
CIEDIED S B2XKEDBEEEZ DL RIZESC (7 7)
ECE—2—DEEZEFEEEZZ TS LEEL,

If the motoris rotating but the rotor head does not, the
motor is rotating in the opposite direction.

Reconnect 2 of the 3 cables that connect the motor and ESC
(amp), or change the rotation direction of the motor with the
ESC (amp) settings.

=n
X

Nl

I — FNo. o % ANE | BEIRERE ()
Code No. Name Q'ty Price (Yen)
2513-052 Eg ?nejihznfczﬁ fus?lilo\;l‘;)az (lgifkT 7 1 500
2513-062 Eg ?n:z:lim/c; cgils\;i/o\;li)az (éjilgw? > 1 500
2513098 | R machanical cushion bund ! 500

11




= —

EvF/Z20v MVDEETE

9 Pitch and throttle setting

A & & Caution

A Ea—4270KEA>T42a>TFaLM4%EE774ME—
RTF1 LA BEERFZDEDEHEHLET,

A>T 423> TAbMEREE T4 P E—REYNIBZLBEBICX
Oy MLIZTF s LA (o<W EBITEIED) HEEaFERAL LEWVWE
A, ABEE—A—QEHEZTICEYA M CXVICKZ AT D
PUBELET,

For the programmable transmitter, we recommend those with
condition delay function or flight mode delay function.

If a delay (gradual shift) function is not used for the throttle
when switching between flight conditions or flight modes, the
main gear may be damaged by the load caused by the sudden
change in the motor rotation speed.

Bty FOEE
(CoF—¥y—lFar¥a—y7ukrzEHL-bDTT, )
MESC (7 ¥ 7) . #fk, EiEIcL 2L 3,

HPitch setting
(This data originated from the use of a programmable transmitter.)
* It may vary depending on the ESC (amp), main unit and battery.

— R HZ T, General guidelines.

[E=K1] [Moden | P27 720 sovysy | v—7% oA N Fobo—5-yav
ér] SE Hovering Loop Roll Auto-rotation
I I A e A e o e g o o

00 00
:j:/\“ ]} y 7 o ° ©° o o
Hovering 6~65 25~3 2 0 25
# #
EnEl @] o—tvF ) ] ]
- - Low pitch -3 5~ -45° -6~ -5 -10 -7

TILEL LIFT
WHE9,

Lift blade a little
and measure

V& 4

%80%

Approx. 80mm

A 7 & Caution

hFeOR—8Ey F5—2 (2513-040) ZFEAL T &L,
Make sure to use only Hirobo manufactured pitch gages (2513-040).

oy F7r =% A4 Y7 L= FOkimh 5 H80mmIc T, 25
FTAF—N—%RFIZLCEy F 7=V TlHlY 5,

(A4 TVL=FaPLELRFTHD 3, )
Set pitch gauge about 80mm from the main rotor blade tip and measure. Be
sure to keep the flybar level. Measure pitch while lifting up a little on the

blade for positive pitch measurement and down a little for negative pitch
measurement.

12




Bty FH—TOHRE HPitch curve setting

FEDITWHIE THEH O R EROFHELZ TE 7280w, For the setting method, refer to the instruction manual of the transmitter used.
RNy T —TH 0 —)L A 3D F—to—7—3avr
Hovering 100% Loop Roll
0

Auto-rotati
100% 100% 100% uto-rotation 509

L~ — / r/ /
// e S ///
v4 50% - 50% e 50% 50% 7 50%

v ) /
0% 0% 0% ’/, 0% 0%

(0]
ATAY) 0= AF()) R ATA9s M ATAYS s RFAy L AF49p M ATAY) IO AFA9Y KL ATy M ATA9 U= AFAy) RIS A4y M ATA9) U= ARAy) IR AT(90 M
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

WXOy bLH—TDEE M Throttle curve setting
A 7 & Caution

ESC (7 ) ZAO—X4— MERERZDHENDELFEALTL  Please make sure to use an ESC (amp) with a slow start function.
&V, AO— X4 — MEBENSBVESC(7 > ) EERL B4, £ Ifyour ESC (amp)does nothave aslow start function, the
— 4 —IRERFICARICO— 42—, LAY, #EHSEIET 52N speed of the rotor may become extremely high when the motor

PHYET, is started, potentially damaging the main unit.
Z 2 TIZJETHEESC (7 v 7)) %M L7256 0w % 3] L A setting example is explained here if using a JETI made ESC (amp).
e s (This data is for when a programmable transmitter is used.)
(CoF—4—Far¥a—y7uReffHLEZLDOTT, ) *It may vary depending on the ESC (amp), main unit and battery.
XESC (7> 7) | #&fk, \EbFICIVZILLE3, General quidelines.

—#ello 7 BT

cHNF—F—F (MaxEEE (rpm) 2000rpmDIFE)
+ Governor mode (When max rotational speed is 2000 rpm)

RN v W=7k o— )% D FekO—F—3 g
Hoveri Loop Roll A
overing 100% 100% 100% 100% Auto-rotation 100%
50% 50% 50% 50% 50%
/
0% 0% 0% 0% 0%

AA) 0= AFAY) L ATy ATA9S 0= RFAYS I AF49p M ATAY) IS RFA R RF4y M ATA9D 0= AFA9) R ATAv M LY VYT A R YT E
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High T 3% v MO THL &
Engine is in idle position or off.

A 7E & Caution

HAE—=RTD7 74 b, O—F—AEHIrESREICEUBRTY, For flights in gas mode, the rotational speed for the rotor gets

HINF—FE—NHBer & 2ESC(7 > 7)&fEAL. H/NF—F—KT quite fast and is dangerous.

D771 EHRLET, We recommend using the ESC (amp) with the governor mode
function and performing flights in governor mode.

A * & Caution

COBEIEE—MEEYFH—T,. X0y MLA—TTT, This setting is for a common pitch curve and throttle curve.
(A E21—427OKRERABEDSHDTY, ) (Obtained when using a programmable transmitter.)

ESC(7 > 7). #tk, BHZFILLI->-TERLEIBEPHUET, It may vary depending on the ESC (amp), main unit and battery.

774 LTHRELTSESL, First fly the unit and then adjust.

A 7 & Caution
O — 4 —EEE132000rpmBl T CEAL T 7280, Use with a rotor speed of 2,000 rpm or less.

13




10 FvyE>OMT
Cabin preparation

A Ear 217Ny 1) — A N o N .
FHEYREOLI 0 7Y — 2D ETH Y PLT S, A = caution
For the cabin, cut following the diagram to fit the battery.

hy B—FEDAYPeERTIEE. 7HELEV
EOFHEFEL T &L,

Be extremely careful when using sharp cutting
tools for Cabin preparation.

#50mm
Approx. 50 mm

14




3. i€/ Y— Y (22U T Repair parts

Q@HE/IN—YDZTHBAICDEEL T, F oy MEBASN BRI EANT—RNO.EBHEETHELVKDTE L,

O LN HECHANBEAIBE E, EREYUH/ —VRE T TREEC TERLAZTEL,

BREEERECT. EXBM P >3E~THNETHBIVELET,

FZEICBFLY S, TEMAB. FREFH. GW, BERAPFOTFN L, KA P S3A~7THRIBE S TV ZEE T,
£, RIDMEL O H1H~3HEERAITEBMEVLLLZELBYET, HEHUHT TR LS,
BROTE, Bk LOWIE, JIXEEIBRPEHEE, bFRTTHBIREEELIAIC
HEEE(0847-45-2834) IN—VRETITEMBND L, TRFESZE WV BERIFHHTEBVLET,

53— FNO, & EERICERL BN ET, RSBV TT CICBRAEE ZRB S,
SEROTBEICLBER  THEBHTHIELADT. I—KNO, B8, HEEZHBOL. TEXCLEL,

_@ 2014F5RE
@Al (T BERLAH LS,
[ FoEENES EEVET, BRABFTICBVAEEIC. REEERBEDHICHETIC S,
[(D/3—VREDEE+ @xEF (REIFHFHAA) | +@QBBB NI DETT,
->:<fc_cg% ;(ﬁﬁi%\czxéiéﬁ RITIRA, IFZFICLBRL 2. BET->THUEEA,

WE# (K5 FHFRLA) X EE e SEFVOBRICEISTREN T, FIEHER I PPV ET,

R A . | 1FMELE | 3FMLLE
WX VARRE | Fm%E | 105MFH
JbimE. i B e ¥1,500 ¥1,600 ¥1,800
54 ¥1,300 ¥1,400 ¥1,600
R, (S, JEkE, FEp ¥1,100 ¥1,200 ¥1,400
B, hE ¥1,000 ¥1,100 ¥1,300
mE ¥1,100 ¥1,200 ¥1,400
UM ¥1,000 ¥1,100 ¥1,300

(ffl) dLBEICHETVDAT, /¥—V9,800M 7 T EXDHZE
ON—YHRENEET¥9,800 + OEFH(XFIFHHFHA) ¥1,500
=¥11,300 + Q@HEM(¥11,300x TiE) =BXLEEEL ) T T,

ENE (- L THENTIL) SfdNo.
B8 LA#ER R & A B | SEXEH]| BCHT - 2EBLLE
LA L ] | ememE| 5295 -FLLEL
B wame | L
=L ][ [ ]

s - E:

ZAEFR - il -

TEL ( ) | FAX | ( )

J—KNo & B B H=E & %8
DN-vREDEH

s @} (X5 FEFHA)
SR SAFAXIC T HBRLLET [ anm )
EOR—#%RAet (N—VF) +
T726-0006 [iBSRAFHRAE A F3-3-1 —
FAX : (0847)47-6108 @& (SEEEXHE) | |
SEXCTEL : (0847)40-0088 =
http://model.hirobo.co.jp/ [ 52 U2E=-258 (D+0) +O | |

15




IN—J 1) X B
Parts list

2532-002

2532-038

2532-001
2532-004

2521-140

0307-003

2538-012

0306-006

&
0306-005 N
0306-001 \L
2532002 b
w 2539-017

25

39-011 ~ ; 2\

2511-024

0306-002

Qe

2532-004
2539-011
2532-001

200032, 5 2529-010
—Fel T
| oz
| |
| |
L, |

0306-007

2506-044

2506-044

0306-004

2506-044
2505-020

2506-044

2539-028

2532-002

0306-001

2532-002

2532-038

16



I — FNo. i % AEC | Biakdimig (1) I

Code No. Name Q'ty Price (Yen) Remarks

0306-001 ggi:gg’b‘;ée?y [N 1 2,500

0306002 | SDXEb orows maroer MKt vt Mo hole 2 1,000

0306003 | SDXED bory moant 110 2 500

0306004 | SDX TR burtery moume v ! 4800

0306-005 ggi:gg/b;\ée?y ]r}no_un?t Za‘;c](\)llliry 77 2 800

0306006 | SDX B tractrecs 70Ky 1 20000

0306007 | SDX b motor monnt. ! 4200

0307003 | X TR v ey pe 1 4000

0412341 | SD-GZ 7 v F v a— . 4,000 BRI OB%132506-032(BI7E) S B
SD-G clutch shoe d 2506-032 (Not included) are necessary for electric model.

2505020 | N 0 e i tpe) black 10 30

2506.032 | FW 5X07X0.4T 5 300

2506044 | [ 02 oxar S0 31 Back 10 300

2511-024 gr(‘)jssxmém‘/bé: 1\7[?11\/)[(36)(()60 2 300

2521005 | [ 7~ 3XSXA SF P 500

2521-139 | [ 7 3XOX5 S 2 500

2521-140 | O 7 IXOX8.TS 2 500

2529-010 8_%1;; g“ssoss%so 5 300

2532-001 ézgs;’rzv;ﬁz)&l —M3X6 10 400

2532-002 éil;szrg;?\é;sl —M3X8 10 400

2532-003 ;gszrz;ﬁzglg“ —M3X10 10 400

2532-004 é;;“ Sc’rzwi‘\églj —M3X12 10 400

2532-038 cﬂ;;sérzw?\églsl —M3XI8 10 400

2538-012 gf;érz/{lzﬂgégrew M2.6X6 10 200

2539-011 gii(;; ssl’tﬁ;;gxg P 300

2539-017 g“;i(; ]f;’tﬁ&?“ P 300

2539-028 %ﬁﬁﬁiﬁgﬁf S 2 300

17




MEMO

18




MEMO

19




BT TIRCRDDITY T~
EOR—#R\Ef HIROS0 UMED

TEL:(0847)40-0088 (%) FAX:47-6108 HIROSHIMA-PREF.,JAPAN T726-0006
http://model.hirobo.co.jp/ TEL:81-847-40-0088 FAX:81:847-47-6108

HIROBO /(—v% TEL:(0847)45-2834

‘ LEERRmENE3-3-1 T726-0006 3-3-1 SAKURAGAOKA, FUCHU-SHI,

A\ EE Note

OFRBORABRN—ME I LWEB/MT CEHEH TS5 W FEEThTVET,

@QFREBOARIZOVTIE., IRFELLICERTIZENFHYET,

QOAREZEDABRICOVWTALEHL TS ETH, A—IAELETEY, THbdBhEEBTM
EDOZENBNELLES, T—RLEEVET LI BBV AELET,

@FBAUABRIOVTROBEIICY»PHSTEREEVPRETOT. ITTHERIEE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®@ltem (@ not withstanding, we cannot be responsible for events related to the operation of your
model.

K 22F9R ERFEFT
FEf22®E118 E2RRFETT
R 23%F1A BIRRFETT
SFR29FE108 EARRFEIT
SER30ES8H BERFETT

First printing September 2010
Second printing November 2010

Third printing January 2011
Fourth printing October 2017
Fifth printing August 2018

H.1




